




 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

Compliance of EC Letter No. SEIAA/GUJ/EC/5(f)/1538/2020 DATED 15-Dec-20 
A Specific Conditions 
1 Unit shall have to comply with all the 

provisions of Ozone Depleting 
Substances (Regulation and Control) 
Rules, 2000 in letter and spirit. 

We are complying to Ozone Depleting substances 
(Regulation and Control) Rules, 2000 as per column (4) of 
Schedule I. We have identified Ozone Depleting Substances 
Carbon tetrachloride (CTC) & Chloro-difluoromethane 
(HCFC-22) from our product list and being used as 
feedstock for manufacturing of other chemicals within the 
[...]
sufficient heat transfer area and residence time to the 
condenser. Close loop solvent recovery system with 
condenser system is in place for recovery of solvents. The 
solvent recovery details from Jun-22 to Nov-22 is attached 
as per Annexure - 6. 

8 Leak Detection and Repair (LDAR) 
program shall be prepared and 
implemented as per the CPCB 
guidelines. LDAR logbook shall be 
maintained 

We have our preventive maintenance program for leak 
identification and repairing in place as per preventive 
maintenance schedules for all plants on defined frequency 
& implemented as per CPCB guidelines. Details of Logbook 
of LEL/Gas detector list is attached as per Annexure - 7. 

9 Unit shall install CEMS (Continuous 
Emission Monitoring System) in-line 
CPCB direction to all SPCB vide letter 
no. 29016/04/06PCI-1/5401 dated 
05/02/2014 for effluent discharge and 
air emission as per pollutants discharge/ 
emission from respective project and an 
arrangement shall also be done for 
reflecting the online monitoring results 
on the company's server, which can be 
assessable by the GPCB/CPCB on real 
time basis [ For Small/ Large/ Medium 
(Red Category) & Whichever (Air 
emission & Effluent discharge ) is 
applicable]. 

Continuous Emission Monitoring System for effluent 
discharge and stacks emissions are installed in unit. An 
arrangement is also available for reflecting the online 
monitoring results on the company's server, which can be 
accessed by the GPCB on real time basis. 
Photographs of the same are attached as per Annexure - 8. 
  

10 Safety & Health 
a PP shall obtain PESO permission for 

the storage and handling of hazardous 
chemicals. 

We have obtained the PESO permission for the storage and 
handling of hazardous chemicals. The list of PESO 
permissions is attached as per Annexure - 9. 

b PP shall provide Occupational Health 
Centre (OHC) as per the provisions 
under the Gujarat factories Rule 68-U. 

We have OHC center available manned by male nurse for 
24X7. Full time medical officer (FMO) is appointed. Female 
nurse is also available for female employees.  All required 
equipment's are as recommended in Gujarat Factories rule 
and additional equipment's also available in OHC as per site 
condition and chemicals handled. 

 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

 
 We have BMW authorization valid up to 6th April 2027. The 
same is attached as per Annexure - 10. 

c PP shall obtain fire safety certificate / 
Fire No-Objection certificate (NOC) 
from the concern authority as per the 
prevailing Rule / Gujarat Fire 
Presentation and Life Safety Measures 
Act, 2016. 

Fire safety certificate is obtained and valid up to 28-Dec-
2022. The same is attached as per Annexure-11. 

d Unit shall adopt functional 
operations/process automation system 
including emergency response to 
elimination risk associated with the 
hazardous processes. 

The operation/process associated with hazardous 
chemicals are DCS operated and interlinked with 
emergency alarms. 

e PP shall carry out mock drill within the 
premises as per the prevailing 
guidelines of safety and display proper 
evacuation plan in the manufacturing 
area in case of any emergency or 
accident. 

We are conducting quarterly on-site mock drills.  The latest 
mock drill was conducted on 15-Oct-22. The mock drill 
report of the same is attached as per Annexure-12. 

f PP shall install adequate fire hydrant 
system within premises and separate 
storage of water for the same shall be 
ensure by PP. 

We have installed Fire hydrant system with 2000 KL 
dedicated storage tank and pump house with 4 nos. of main 
diesel pumps (410 m3/HR each) and 2 jockey pumps.  Entire 
site is protected with fire hydrant network. Monthly 
inspection of fire hydrant system is being carried out by third 
party as per Annexure-13. 

g PP shall take all the necessary steps for 
human safety within premises to ensure 
that no harm is caused to any 
worker/employee or labour within 
premises. 

We have system in place for PPE, work permit, safe 
chemical handling, periodic medical checkup etc. for 
workers/employee for human safety.   

h Flame proof electrical fittings shall be 
provided in the plant premises, 
whenever applicable. 

We have provided flame proof electrical fittings in the 
process plants. Electrical fittings are selected as per 
hazardous area classification.  

i Unit shall provide effective isolation for 
Process area and storage of hazardous 
chemicals. 

Process area and hazardous chemicals storage area are 
provided safe isolation in factory premises. Hazardous 
chemical Storage details are attached as per Annexure - 
14. 

A-2 Water 
11 Total water requirement for the project 

shall not exceed 49,678 KLD. Unit shall 
reuse 20,614 KLD of treated industrial 
effluent within premises. Hence, 
freshwater requirement shall not exceed 
29,064 KLD and it shall be met through 
GIDC water supply only. Prior 
permission from the concerned 
authority shall be obtained for 
withdrawal of water. 

In last six months (Jun-22 to Nov-22), average water 
consumption 8671 KLD. 4499 KLD treated effluent (ETP RO 
& Utility RO Permeate) is reused in cooling tower makeup. 
The water consumption detail is attached as per Annexure 
- 15.  
 
We have taken prior permission from GIDC for water supply 
of 9000 KLD. Additional 6000 KLD desalination water usage 
is agreed upon the agreement with GIDC. Entire quantity is 
metered through meter, monthly billing done on metered 
quantity. The Copy of GIDC permission for Water 
Consumption is shown below. 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

 

  
12 No ground water shall be tapped for the 

project requirements. 
No ground water is used in the plant. 

13 The industrial effluent generation from 
the project shall not exceed 29,989 
KLD. 

In last six months Jun-22 to Nov-22, effluent generation was 
1409 KLD (MEE & ETP) 

14 Industrial effluent shall be segregated 
into two streams (1) High COD and TDS 
effluent (2) Low COD and TDS effluent 
and it shall be managed as below. 
• High COD and TDS effluent (5736 
KLD) 
•5736 KLD, High COD and TDS Effluent 
from process shall be treated in ETP 
consists of primary, secondary & tertiary 
treatment units and in-house MEE 
followed by Thin Film Dryer & Stripper, 
5519 KLD MEE condensate shall be 
disposed in deep sea through GIDC 
drain. 
 
 
 
 
 
• Low COD and TDS effluent (24253 
KLD) 
• 24253 KLD Low COD and TDS 
effluent from BM Plant, boiler, and 
cooling (including CPP) shall be treated 
in ETP consist of primary treatment 
units followed by UF & RO. 20615 KLD 
RO permeate shall be reused within 
process. 

For treatment of wastewater (including heavy metal, fluoride, 
etc.) all Industrial Trade effluent generated at our site is 
being segregated in four different streams: 
 
 
1) High COD/TDS Stream: 497 KLD 
 
High COD/TDS: Settler Separator ---> Equalization ----> 
Neutralization ----> Stripper ----> Multi Effect Evaporator ---
> ATFD. 
 
In last six months Jun-22 to Nov-22, High COD and TDS 
effluent is 497 KLD and MEE condensate is 517 KLD treated 
in ETP consists of primary, secondary & tertiary treatment 
units. The capacity of MEE is 700 KLD and ETP is 1000 
KLD.  
Note: Condensate increased against feed due to MEE 1st 
calandria steam condensate mixed in MEE condensate. 
 
Below treatment units are installed for high COD & TDS 
effluent.   
 
Treatment units 
Settler (A & B) 
Equalization tank 
Neutralization tank 
Flash mixer 
MEE Feed tank 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

•3638 KLD RO reject shall be generated 
out of which 1363 KLD shall be used for 
ash quenching and 2275 KLD shall be 
disposed in deep sea through GIDC 
drain.  

MEE Condensate tank 

Sludge tank 
Leachate tank 
Multiple effect evaporator (MEE) with Agitated thin 
film drier (ATFD) 
Acid dosing tank 
Alkali dosing tank 
Lime slurry Prp. Tank 
MGO slurry Prp. Tank 

 
2) Low COD/TDS Stream 
Low COD/TDS:  Settler Separator---> Equalization ---> 
Neutralization---> Flocculator---> Flash Mixer---> Primary 
Settler---> Trickling Filter---> Aeration Tank---> Secondary 
Settler---> Tertiary Treatment---> Ultrafiltration---> Reverse 
Osmosis---> Final Discharge. 
 
Capacity of low COD/TDS stream is 1000 KLD. Below 
treatment units are provided.  
 
Treatment 
Unit 

Equalization tank 
Neutralization tank 
Flash mixer 
Flocculator 
Tube settler 
Feed sump 
Aeration tank 
Holding tank 
Flocculator 
Tube settler 
Final collection tank 
Guard tank 
Sludge tank 
Leachate tank 
Round Tanks 
Trickling filter 
Sec. Clarifier 

Acid dosing tank 
Alkali dosing tank 
Lime slurry prp. Tank 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

MGO slurry prp. Tank 
Na2CO3 prp. Tank 
Flocculant prp. Tank 

 
3) In last six months Jun-22 to Nov-22, Utility Low COD and 
TDS effluent is 895 KLD. RO Permeate: 654 KLD reused in 
Cooling tower make up. Utility effluent (from DM Reject, 
Cooling Tower Blow Down, and Softener Reject) is treated 
through Physico-chemical ---> Ultra-filtration ---> Reverse 
Osmosis System ----> Reuse in Cooling Tower. Total 1101 
KLD of Utility RO was reused in cooling tower.  
 
1841 KLD treated effluent is discharged through GIDC drain. 
The detail is attached as per Annexure – 16. 

15 Treated wastewater shall be sent for 
deep sea disposal via GIDC drain only 
after complying with the inlet norms of 
common facilities prescribed by GPCB 
to ensure no adverse impact on Human 
Health and Environment. 

The treated wastewater analysis report from Jun-22 to Nov-
22 is attached as pers Annexure- 5. 

16 Domestic wastewater generation shall 
not exceed 650 KL/day for proposed 
project, and it shall be treated in STP. 
Treated sewage shall be utilized for 
gardening and plantation purpose within 
premises after achieving on-land 
discharge norms prescribed by the 
GPCB. 

Generated domestic wastewater is 272 KLD & treated in 
separate STP and treated sewage utilized for gardening and 
plantation within premises as per on-land discharge norms 
prescribed by the GPCB. The STP inlet and outlet report is 
attached as per Annexure – 5.  

17 During monsoon season when treated 
sewage may not be required for the 
plantation/ Gardening/ Green belt 
purpose, it shall be stored within 
premises. There shall be no discharge 
of wastewater outside the premises in 
any case. 

During monsoon season treated sewage will be utilized in 
cooling tower make up. A guard pond of 813 KL is provided 
for treated sewage.  

18 Unit shall provide buffer water storage 
tank of adequate capacity for storage of 
treated waste during rainy days 

We have provided 5500 KL capacity Guard Pond at site for 
treated wastewater storage during maintenance / damage to 
the pipeline conveying wastewater to the deep sea. 

19 The unit shall provide metering facility at 
the ETP, RO & STP and maintain 
records for the same. 

We have dedicated flow meters available for High COD and 
TDS effluent, Low COD and TDS effluent, UF and RO inlet 
and outlet. Records are maintained on daily basis.  ETP 
Photographs with metering facility are attached as per 
Annexure - 17. 

20 Proper logbooks of ETP, RO & STP, 
treated effluent reused in gardening/ 
plantation & process, chemical 
consumption in effluent treatment, 
quantity & quality of treated effluent, 
power consumption etc., shall be 
maintained and shall be furnished to the 
GPCB from time to time. 

Logbooks are available for ETP, RO & STP. The photograph 
of logbook is shown below. 
 
 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

 
RO Plant Logbook 
 

 
CETP Plant Logbook 
 

 
MEE Plant Logbook 
 
On monthly basis the treated effluent report is submitted to 
GPCB.  

 
  



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

A-3 Air 
21 Unit shall not exceed fuel consumption 

for Boilers, TFHs, HAGs, dryers and D. 
G. sets as mentioned. 

The consumption of coal, HSD, FO/LSHS/LDO are well 
within the specified limit.  The fuel consumption details are 
mentioned below. 
 
Sr. 
No. 

Fuel Unit Permissible 
Limit 

Avg. 
consumption  

1 Coal MT/day 600 874.31* 
2 HSD KL/day 215 8.51 
3 FO KL/day 142.5 0.36 
4 LSHS KL/day 110 56.19 
5 Natural 

Gas 
NM3/day 45000 0 

Note: * Higher consumption is due to commissioning of new 175 
TPH Boiler (CPP).  

22 Unit shall provide adequate APCM with 
flue gas generation sources as 
mentioned. 

List of flue gas stacks with APCM are attached as per 
Annexure 18 as per consent no. GPCB/BRCH-B/CCA-
38(19)/ID-24521/678954 dated 26/07/+2022. 

23 Unit shall provide adequate APCM with 
process gas generation sources as 
mentioned. 

List of process gas stacks with APCM as on 30-Nov-22 are 
attached as per Annexure 18 as per consent no. 
GPCB/BRCH-B/CCA-38(19)/ID-24521/678954 dated 
26/07/2022. 



 

 

SRF - General [Restricted use] - This mail, document can be used by recipients for its intended purpose only. 

S. 
No. 

Conditions Compliance Status 

24 The fugitive emission in the work zone 
environment shall be monitored. The 
emission shall conform to the standards 
prescribed by the concerned authorities 
from time to time (e.g., directors of 
Industrial Safety & Health). Following 
indicative guidelines shall also be 
followed to reduce the fugitive emission.  
› Internal roads shall be either concreted 
or asphalted or paved properly to 
reduce the fugitive emission during 
vehicular movement 
› Air borne dust shall be controlled with 
water sprinklers at suitable locations in 
the plant. 
› A green belt shall be developed all 
around the plant boundary and along 
the roads to mitigate fugitive & transport 
dust emission. 

The fugitive emission monitoring is carried out in work zone 
environment.   
 

 
 
The photographs of control devices are attached as per 
Annexure – 19. 
 
Following Pollution Control System installed at site for 
controlling fugitive emission. 
 Internal roads in factory premises are constructed with 

RCC to eliminate dusting during vehicle movement. 
 Coal is covered with tarpaulin during transportation. 
 Coal loading and unloading activity is being done in 

closed shed. 
 Handling and transportation of coal is through covered 

coal conveyers 
 Dust collectors are installed to abate the nuisance of 

dust. 
 Installation of two Silo for fly ash storage. 
 The unit has developed the greenbelt of 19% within the 

premises and will develop around 17% greenbelt at an 
adjacent alternative land given by GIDC.  The MoU is 
already signed with GIDC to develop greenbelt outside 
the premises. Around 35000 nos. of trees are already 
planted at an alternative adjacent GIDC land and planting 
more. The photographs of existing greenbelt are 
attached as per Annexure – 30. 

25 Regular monitoring of Volatile Organic 
Compound (VOCs) shall be carried out 
in the work zone and ambient air 

VOC monitoring is being undertaken through an NABL 
accredited laboratory both in the work zone and ambient air. 
The report is attached as per Annexure 20. 

26 For control of fugitive emission, VOCs, 
following steps shall be followed:  
a. Closed handling and charging system 
shall be provided for chemicals. 
b. Reflux condenser shall be provided 
over Reactors/ Vessels. 
c. Pumps shall be provided with 
mechanical seals to prevent leakages. 